National Mission for Clean Ganga (NMCGQG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of
Project Engineer
September 2022

rNAHAMI
TAAMME

WAL A=COM i adanl_ =

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,
GPCU, Uttar Pradesh Jal : i AECOM India Pyt Ltd, (oY Of ADANIEnterprise Ltd.
Nigam, Prayagraj, Uttar - 19/F, Bldg. 5-C, DLF Cyber
Ganga, Ministry of Water . ZRT)
Pradesh City, DLF Phase-lIl, Gurgaon, . .
[...]
Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9
of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 21 of 27



= L]
Ponghat STP, 10 MLD STP at Prayagraj -
INLET FLOW & QUALITY REPORT I _
Gy Feed
Ouantity
FECAL DEWATERED
ey P HOB {malff) TR {rit) courorm | TR SLUDGE
{Design-
Date 10 MLE) REMARKS
Firead LEELES Feruml
wimpit | g | mon | EOC ‘Dasion|| Tss | towt |Desien ] wma | SUCLL RS
[ E LY yesagn- | Dhesigr | §Dseew gres- - [Design < fian [Desagmn

w3 5.5 to <sp |NO==on- =S80 \|[Dwsign o Twesron] o2 mgal| e | @0.00,.000

gt =20 gl man) || =30 ;g s (=20% | MPIUGTS)
1-Semzz L3980 1248 15 744 173 14 ] 35 I5E 23 A 400 E 27 13 1200000  |Pilent svsdabibity o 100%
o =10 E51 > FET] 1s0 6 300 a0 =1 24 T} 700 D2 71 An 1500000 |Finnt sysishilly = 100%
3 Sz 010 s.01 7 741 1T0 5 308 T =7 T WA 00 D3 T2 44 1300000 | Fient svsiakiiity = 100%
P—— E] 7 &0 7 7.a7 128 =5 316 =0 71 = T =0 E] T3.1% 700000 |Piant svesacity m 100
o — =y =L | E TS T Tal I3 = s i ot | v ] MA B T AN 1 S0E00 Plant avelntstey m 100
B Se T j L= el 1n 33 ¥ 5% 1= IE ITE =2 E 2 A o0 o3 TR 1 SOCsnOD Pt svsiabiise g 1009
p— 11370 Iy | ¥ Tas 143 1 ans = 2zm 15 HA ann o1 I3 1700000 | Flant svsiahilly o 100%
B Sen 2T SE30 =53 > 733 136 i 31s = I7E 73 WA =00 0.3 HEq 1300000 | Plant svelistibite =100
Pa——— BBED N 7 7.4 =0 T ET =0 == = ) oo E] 287 100000 |[iant svesacity m 100
1o=enas =5 =3 T ¥52 150 = 313 = X7 =z HA =0 o= Z>S IS0M0D  |Piant svelssiey m 100
] 13350 1335 7 T a5 14 = 370 =3 == 2= T 0 o3 z1 77 70000 |Pert svwimsites = 100%
12-Sep-=2 13130 33 13 = T 3G 138 1-1 E el | = Irl 1 fiL A ny 23 T8 12000 et sssbability B 100%
13-Sen-FT FEED FER ¥ 741 133 is 200 =4 =i 23 MA FID o2 Fr 31 IEOOEDO0 |tert mvelimdnbits = 1009
15-Sep-23 10800 wmeo | 7 751 130 13 316 35 159 20 A 500 E 2136 1700000 | Pt svssstity m 100
15-Sap-22 IS0 ms1 | 7 757 =6 = 3048 =0 =0 =z HA = o3 zz. 1400000 |Fisnt svssabimy m 7005
18-S T EI5T0 257 T TE1 155 14 E i I= T Is fds e 03 A TT [ FOOED00 Fre-t gepimeises g 100%
1 TS =3 11510 el | 7 7 am 143 s 370 an z=1 23 HA ann e 3 47 1700000 | Flant sesbesiny m 100%
[T 11700 170 | 7 758 133 T 308 = 72 T NA =00 D2 T1E3 1500000 | Plant svelistibty = 100
19-Sep-22 SFED 3 38 7. 33 T 6E 13D 14 =’ EL 250 23 A [ =i o3 EFTE 1 200000 Fiant sveExbiFty m  T00%
SD-Zap-T0 | 2583 ] T5% 156 i5 11& =0 s =3 MA L= v a2 21 36 1 SOCD0G Pizrn swsimoeny m VOO
P 13120 31 25 P =3 = c = z70 It HA Frre) oz PR LEOMNO0 | et svmimiiiny = 100
= Seo T =00 =N IEET T an 138 = 370 an Z=0 0 HA =0 E] 1700000  |Plant sesbesiny m 100%
23-Sen-IT 125200 12 na T 23 753 A13E 1 a1z == Pl 22 MA =0 o3 1 I00E000 Flmrit svallntibity @ 100
24-Sep-=2 13300 1330 | 727 74z 150 E) SDE T 73 4 1A 700 D2 1700000 |Flant svsiabiity o 100%
S-Sap-d EF1ED B3 Is T2 F55 1FE 14 IIE =0 L Fa | P SO0 0.3 1 <0000 Fimny svmisbity m VoS
o -Zep-ad EIPRT _nr T s 739 1F3 13 Bt ) . IE 3 Y = 0.2 I FOOE0C Fiani aveEsssssy w100
IT-Bem 73 L= dal ik 3% T 14 TE2 1ap 1< 370 5 i 23 LR =0 ns 1 OuCstty [ E PN N e
’E-Sen-TT 13480 i3 48 T3l 7SS A3E 15 aix a0 s bl " hiA 0 oz FOEnn0 |7t mvellstibits = 100
Z0-Sep-=2 12960 1286 | 7.35 7L 133 E) 33 T z78 >0 1A =) 0.2 1300000 |Flant svsiabiity o 100%
30-Sap-22 15660 =& | 718 7549 133 s 315 su =5 =z A 00 0.3 200007 | Fisnt svssstiny s 100 %

Porwrwg= | 13333 | 1138 | 724 7 =0 =33 | 145F | 21107 | Jna7 | IaEF | 21ET Ty =¥ %] T3 50 | LIBGEEE &7

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 23 of 27



4.2 Inspection Report
Month of Site Inspection Sep 2022

Mr. Santosh Kumar PM-I, UPJN.
Mr. Tauseef Ahamed, AE UPJN.
Mr. Narendra, JE UPJN.

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.
Mr. Rahul Azaad, PWPL.

Mr. Anjani, PWPL.

10 MLD STP at Ponghat, Prayagraj
e 10 MLD MPS at Ponghat, Prayagraj
Visit was done on 2" Sep 2022, 14" Sep 2022, 215 Sep 2022 and following observations were
made:

Site Inspectors

SN h~cwh =

Place(s) of Inspection

e Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Ponghat STP 5.01to 13.52
2 Ponghat MPS 5.01to 13.52
Note: 1) Source for above data is Register for flow record of STP & MPS.

e Status of KPIs:

S. No. | Parameter Name Design Value Parameter Value
1 BOD - Effluent <20 mg/l 13t0 16
2 TSS - Effluent <30 mg/l 19to 24
3 pH - Effluent 6.5-9.0 7.52t07.76
4 Fecal — coliform =1 __ 1000 MPN/100 mi | 400 to 700
Effluent
5 Consistency - Sludge >20 % 21.36t0 23.64
Fecal Coliform - Sludge | < 20,00,000
6 MPN/gTS 1200000 to 1700000
Note: 1) Source for above data is Register for Laboratory of STP.
o Status of Energy Consumption:
S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Ponght STP 86.43t0311.38
2 Ponght Associated Infrastructure 7292t0113.77
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 24 of 27



Status of various units & records at site:

N o

Process analyzers at outlet is working. Validation of Calibration was done on 02" Sep
2022 in presence of representatives of Aaxis Nano Technologies (OEM of
Multiparameter analyzer) with the help of stock solutions of pH, COD, TSS and a sample
was collected from outlet chamber which was tested in laboratory as well as with analyzer

and following were the results:

S. No. | Parameters Lab Value (mg/l) | Online  Value | Variation (%)
(mg/1)
pH 7.38 7.05 -0.33
BOD 8.00 9.60 +20.00 %
COD 36.00 31.80 -11.67 %
TSS 23.00 11.80 -48.69 %

There is major leakage in the inlet pipe of tapping point for Ponghat MPS due to which
nearly 3-4 MLD of raw sewage is going into the river without treatment. Hence,
Concessionaire is required to rectify the problem at the earliest.

Online analyzer at inlet is working but it is not showing correct values of parameters as
compared to lab reports. As per current situation, inlet analyzer requires calibration every
day for showing correct values of inlet parameters which is not a correct working
condition. Also, KPI reports of this Multiparameter analyzer generated through SCADA
system were studied and it was found that variation can be seen in between recorded
values of KPIs in laboratory and recorded values of KPIs in reports generated by
multiparameter analyzers through SCADA system which is more than prescribed limit
given in 'Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)' by
Central Pollution Control Board.

Online analyzer at outlet is working. Validation of Calibration was done in presence of
representatives of Aaxis Nano Technologies (OEM of Multiparameter analyzer) along with
UPJN officials with the help of stock solutions of pH, COD, TSS on 02" Sep 2022. Since
then, reports generated through SCADA system were studied and it was found that still
variation can be seen in between recorded values of KPIs in laboratory and recorded
values of KPIs in reports generated by multiparameter analyzers through SCADA system
which is more than prescribed limit given in ‘Guidelines for Online Continuous Effluent
Monitoring Systems (OCEMS)’ by Central Pollution Control Board. Also, it is observed that
errors are coming 7-8 times a day in these SCADA reports for values of BOD, COD and
TSS of effluent and sudden spikes can be seen in the values of parameters given in the
report which is fundamentally not correct. Concessionaire is required to rectify the
discrepancies as mentioned above and check the working/calibration of Multiparameter
Analyzers and get it verified by UPJN/Project Engineer at the earliest.

Data transfer from online analyzer at the outlet of STP to CPCB serversis in progress. By
studying the graph of Sep-22 available at the online portal, it is found that graph is
breaking at several points during the month which may be due to breakage in
transmission of data from online analyzers to CPCP servers or some other problem. Also,
sudden spikes/drops can be seen in the graphs available at the online portal which is
fundamentally not correct. These types of incidents have been observed in past also.
Concessionaire is required to rectify these problems.

Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working but it is not showing correct readings as compared
to that of inlet flowmeter.

Page 25 of 27



11.
12.

13.

14.
15.
16.

17.
18.

19.

20.

21.

22.
23.

24,

25.

26.

27.

28.

29.

30.
31.

Both Mechanical fine screens at PTU are working. Though the screens are running in auto
mode through timer, differential level sensors must also be made operational for running
mechanical screens more efficiently through level difference during peak and lean period.
Both Grit Removal Units are working.

. Both Biotowers are working. Small amount of plastic waste is reaching the biotowers

which must be rectified by doing overhauling of mechanical screens at PTU.
Replacement of net is required for both biotowers.

All Aeration tanks are working. In Aeration tank no. 2, airis coming out vigorously from 1 point
due to which air distribution is not proper in the tank which could affect the quality of treatment in
aeration tanks. Maintenance for these tanks must be completed.

In Aeration tanks, the appearance of sewage is blackish in color which must be brownish inappearance
inideal conditions. Effect of the same can be seenin effluent quality also as the clarity of the sameis not
up to the mark. Hence, Concessionaire is required to rectify the problem so that effluent quality canbe
improved.

Both DO Analyzers at aeration tanks are not working.

All Aeration Blowers are working.

All Centrifuges are working along with Sludge Feed pumps and Poly dosing pumps.
Sludge generation is 4-5 trolleys per day.

Quality of effluent is satisfactory.

Drainage system must be provided near the sludge collection area of dewatering system
for avoiding sludge accumulation.

Both Sludge Recirculation Pumps are working.

Both Secondary Clarifiers are working. In Secondary clarifier no. 1, it is found that dead
sludge is coming to the top of water surface in some parts. Concessionaire is suggested
to rectify the problem.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be
0.2t0 0.3 mgl/l.

Chlorine analyzer for the effluent is not giving correct values.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.
Recording of flow from flowmeters at inlet & outlet is not accurate in SCADA system and
the same is not matching site record also, Concessionaire to please check & rectify the
problem.

At Ponghat MPS, all 6 pumps are OK for operation. Presser transmitter is not installed at
pump discharge common header.

One mechanical coarse screen at MPS is working and one is in maintenance. Though the
screens are running in auto mode through timer, differential level sensors must also be
made operational for running mechanical screens more efficiently through level
difference during peak and lean period.

At Ponghat MPS, it is suggested to rectify problems in old pumps also so that they be
used in emergency situation. Currently, all old pumps are not in working condition.

As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement.

As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance
Management System (CMMS) must be implemented at all Sites. This is not started yet,
Concessionaire to please do the needful.

Installation of Public Address System is done but its commissioning is not completed yet.
Painting of units in the STP is completed from outside. It is suggested to start the painting
work for all units from inside also.

Page 26 of 27



32.Since COD is announced on 01.11.2020 for all Package - Il facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:

a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E of
Schedule-10 of CA must be maintained in the laboratory.

b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-
10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f)  Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

4.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must
be rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system &
transmit the data as per requirement.

All the maintenance jobs required for the observations made above must be done as
soon as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or
Corrective. Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency
of PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause
no. 1.7.9 of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be
stacked properly at the identified part of the site and proper record must be
maintained.

It is recommended to follow proper safety measures during O&M, and it must be
ensured that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use
PPEs.

Page 27 of 27



ANNEXURE-IV

PROJECT ENGINEER ACTIVITY AS PER TOR




Activities carried out as per TOR

Clouse
as per
TOR

Scope

Period from 15 Sept 2022 to 30" Sept 2022

Undertaken
till previous
months

Undertaken
during this
month

Expected for next
month

4.1 (i)

Review, analysis and
qualifying assessment of field
investigations carried out and
reported by the
Concessionaire in respect of
topographical surveys,
hydraulic & hydrologic data
verification, sub-surface
investigation including
laboratory testing and
reports of geologists
wherever applicable,
investigation of construction
material including lab testing.

Yes

Yes

Review of
construction
material including
lab testing.

4,1(ii)

Review, analysis and
qualifying assessment of
Design Memorandums,
specifications and
construction drawings
prepared and submitted by